

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Abut-1, Pile-1 & Abut-2, Pile-1
 Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay
 (Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
 Name of Division :- R.W.D Works Division Pupri
 Agreement No :- 75 SBD/2019-20
 Name of Agency :- S.B. Engicon Pvt. Ltd.
 Date of Receipt :- 30.04.2020
 Date of Test :- 08.05.2020

Ref: (PIU) Vide L.N. 213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Abut-1 Pile-1			Abutment-2 Pile-1		
Dt. Of Concreting	27.03.20	27.03.20	27.03.20	27.03.20	27.03.20	27.03.20
Dt. Of Test	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20
ID Mark	A ₁ P ₁ /1	A ₁ P ₁ /2	A ₁ P ₁ /3	A ₂ P ₁ /1	A ₂ P ₁ /2	A ₂ P ₁ /3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	790	780.00	810.00	800.00	790.00	800.00
Crushing Strength Kg/CM ²	358.27	353.74	367.34	362.81	358.27	362.81
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/20

Copy To :- E.E R.W.D Works Division .Pupri:.....

21/05/20
08/05/20
L.A

08/05/20
A.E

27/05/20
कार्यपालक अभियन्ता
राष्ट्रीय कार्य विभाग
क्षेत्रीय प्रयोगशाला मजदुराव

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Abut-1 Pile-2 & Abut-2, Pile-2
 Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalaya
(Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
under NABARD

Name of Division :- R.W.D Works Division Pupri

Agreement No :- 75 SBD/2019-20

Name of Agency :- S.B. Engicon Pvt. Ltd.

Date of Receipt :- 30.04.20

Date of Test :- 08.05.20

Ref: (PIU) Vide L.No.213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Abutment-1 Pile-2			Abutment-2, Pile-2		
Dt. Of Concreting	28.03.20	28.03.20	28.03.20	28.03.20	28.03.20	28.03.20
Dt. Of Test	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20
ID Mark	A ₁ P ₂ /1	A ₁ P ₂ /2	A ₁ P ₂ /3	A ₂ P ₂ /1	A ₂ P ₂ /2	A ₂ P ₂ /3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	800.00	800.00	780.00	810.00	790.00	790.00
Crushing Strength Kg/CM ²	362.81	362.81	353.74	367.34	358.27	358.27
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division Pupri.....

21/5/20
08/05/20
L.A

08/05/20
A.E

21/5/20
08/05/20

कार्यपालिका अधिकार
 प्राचीन कार्य विभाग
 क्षेत्रीय प्रयोगशाला

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Abut-1 Pile-3 & Abut-2 Pile-3
 Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay (Balak) in Madhuban-Basaha Panchayat under Bajpatti Block under NABARD.

Name of Division :- R.W.D Works Division Pupri

Agreement No :- 75 SBD/2019-20

Name of Agency :- S.B. Engicon Pvt. Ltd.

Date of Receipt :- 30.04.2020

Date of Test :- 08.05.2020

Ref: (PIU) Vide L.No.213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 98 days			Test on 28 days		
	Abutment-1 Pile-3			Abutment-2 Pile-3		
Dt. Of Concreting	29.03.20	29.03.20	29.03.20	29.03.20	29.03.20	29.03.20
Dt. Of Test	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20
ID Mark	A ₁ P ₃ /1	A ₁ P ₃ /2	A ₁ P ₃ /3	A ₂ P ₃ /1	A ₂ P ₃ /2	A ₂ P ₃ /3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) k.N.	790.00	810.00	800.00	820.00	780.00	790.00
Crushing Strength Kg/CM ²	358.27	367.34	362.81	371.88	353.74	358.27
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division .Pupri

21/05/20
08/05/20
LA

08/05/20
A.E

08/05/20
E.E
कार्यपालक अभियन्ता
ग्रामीण कार्य विभाग
क्षेत्रीय प्रयोगशाला मुजफ्फरपुर

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Abut-1 Pile-4 & Abut-2 Pile-4
 Name of Road :- Construction of H.L. Bridge near Ukramit Madhya Vidyalay
(Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
under NABARD.
 Name of Division :- R.W.D Works Division Pupri
 Agreement No :- 75 SBD/2019-20
 Name of Agency :- S.B. Engicon Pvt. Ltd.
 Date of Receipt :- 30.04.2020
 Date of Test :- 08.05.2020

Ref: (PIU) Vide L.Na.213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Abutment-1 Pile-4			Abutment-2 Pile-4		
Dt. Of Concreting	30.03.20	30.03.20	30.03.20	30.03.20	30.03.20	30.03.20
Dt. Of Test	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20
ID Mark	A1P4/1	A1P4/2	A1P4/3	A2P4/1	A2P4/2	A2P4/3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	810.00	790.00	810.00	780.00	780.00	820.00
Crushing Strength Kg/CM ²	367.34	358.27	367.34	353.74	353.74	371.88
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division .Pupri.....

21/07/20
08/05/20
L.A

08/05/20
A.E

21/07/20
08/05/20

E.E
कार्यपालक अभियन्ता
ग्रामीण कार्य विभाग
क्षेत्रीय प्रयोगशाला मुजफ्फरपुर

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Abut-1 Pile-5 & Abut-2, Pile-5.
Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay
(Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
under NABARD.

Name of Division :- R.W.D Works Division Pupri

Agreement No :- 75 SAB/2019-20

Name of Agency :- S.B. Engicon Pvt. Ltd.

Date of Receipt: 30.04.2020

Date of Test: 08.05.2020

Ref: (PIU) Vide L.No. 213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Abutment-1 Pile-5			Abutment-2 Pile-5		
Dt. Of Casting	31.03.20	31.03.20	31.03.20	31.03.20	31.03.20	31.03.20
Dt. Of Test	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20
ID Mark	A1P5/1	A1P5/2	A1P5/3	A2P5/1	A2P5/2	A2P5/3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	800.00	820.00	780.00	810.00	790.00	810.00
Crushing Strength Kg/CM ²	362.81	371.88	353.74	367.34	358.27	367.34
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division Pupri.....

08/05/20
LA

08/5/20
A.E

08/05/20
E.E

कार्यपालक अभियन्ता
ग्रामीण कार्य विभाग
क्षेत्रीय प्रयोगशाला मुजफ्फरपुर

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Abut-1 Pile-6 & Abut-2 Pile-6
 Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay
 (Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
 Name of Division :- R.W.D Works Division Pupri
 Agreement No :- 75 SBD/2019-20
 Name of Agency :- S.B. Engicon Pvt. Ltd.
 Date of Receipt : 30.04.2020
 Date of Test : 08.05.2020
 Ref: (PIU) Vide L.No. 213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 7 days			Test on 28 days		
	Abutment-1 Pile-6			Abutment-2 Pile-6		
Dt. Of Concreting	07.04.20	07.04.20	07.04.20	07.04.20	07.04.20	07.04.20
Dt. Of Test	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20
ID Mark	A1P6/1	A1P6/2	A1P6/3	A2P6/1	A2P6/2	A2P6/3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	810.00	790.00	800.00	810.00	780.00	780.00
Crushing Strength Kg/CM ²	367.34	358.27	362.81	367.34	353.74	353.74
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division Pupri.....

08/05/20
LA

08/05/20
A.E

08/05/20
E.E
कार्यपालक अभियन्ता
राष्ट्रीय कार्य विभाग
क्षेत्रीय प्रयोगशाला मुजफ्फरपुर

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Abut-1 Pile-7 & Abut-2 Pile-7
 Name of Road :- Construction of H.L. Bridge near Ukramit Madhya Vidyalay
 (Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
 Name of Division :- R.W.D Works Division Pupri
 Agreement No :- 75 SBD/2019-20
 Name of Agency :- S.B. Engicon Pvt. Ltd.
 Date of Receipt : 30.04.2020
 Date of Test : 08.05.2020

Ref. (PIU) Vide L.No. 213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Abutment-1 Pile-7			Abutment-2 Pile-7		
Dt. Of Concreting	02.04.20	02.04.20	02.04.20	02.04.20	02.04.20	02.04.20
Dt. Of Test	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20	08.05.20
ID Mark.	A1P7/1	A1P7/2	A1P7/3	A2P7/1	A2P7/2	A2P7/3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	780.00	800.00	780.00	800.00	790.00	810.00
Crushing Strength Kg/CM ²	353.74	362.81	353.74	362.81	358.27	367.34
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division Pupri.....

21/05/20
08/05/20
LA

08/05/20
A.E

08/05/20
E.E
कार्यपालका अभियन्ता
ग्रामीण कार्य विभाग
क्षेत्रीय प्रायोगिक प्रयोगशाला

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Abut-1 Pile-8 & Abut-2 Pile-8
 Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay (Balak) in Madhuban-Basaha Panchayat under Bajpatti Block under NABARD.
 Name of Division :- R.W.D Works Division Pupri
 Agreement No :- 75 SBD/2019-20
 Name of Agency :- S.B. Engicon Pvt. Ltd.
 Date of Receipt :- 30.04.2020
 Date of Test :- 09.05.2020

Ref: (PIU) Vide L.No.213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Abutment-1 Pile-8			Abutment-2 Pile-8		
Dt. Of Concreting	03.04.20	03.04.20	03.04.20	03.04.20	03.04.20	03.04.20
Dt. Of Test	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20
ID Mark	A1P8/1	A1P8/2	A1P8/3	A2P8/1	A2P8/2	A2P8/3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	810.00	790.00	790.00	800.00	780.00	790.00
Crushing Strength Kg/CM ²	367.34	358.27	358.27	362.81	353.74	358.27
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/20

Copy To :- E.E R.W.D Works Division, Pupri:.....

212/112
09/05/20
LA

09/05/20
A.E

22/05/20
E.E
कार्यपालक अभियन्ता
राष्ट्रीय कार्य विभाग
क्षेत्रीय प्रमुख कार्यालय

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Abut-1 Pile-9 & Abut-2 Pile-9
Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay
(Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
under NABARD.

Name of Division :- R.W.D Works Division Pupri

Agreement No :- 75 SBD/2019-20

Name of Agency :- S.B. Engicon Pvt. Ltd.

Date of Receipt :- 30.04.2020

Date of Test :- 09.05.2020

Ref: (PIU) Vide L.No. 213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 7 days			Test on 28 days		
	Abutment-1 Pile-9			Abutment-2 Pile-9		
Dt. Of Concreting	04.04.20	04.04.20	04.04.20	04.04.20	04.04.20	04.04.20
Dt. Of Test	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20
ID Mark	A1P9/1	A1P9/2	A1P9/3	A2P9/1	A2P9/2	A2P9/3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	800.00	780.00	810.00	790.00	820.00	800.00
Crushing Strength Kg/CM ²	362.81	353.74	367.34	358.27	371.88	362.81
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division Pupri:.....

21/05/20
09/05/20
LA

09/05/20
AE

09/05/20
E.E
कार्यपालका अधीक्षक
ग्रामीण कार्य विभाग
होरीय

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Pier-1 Pile-1 & Pier-2 Pile-1
Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay
(Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
under NABARD.

Name of Division :- R.W.D Works Division Pupri

Date of Receipt: 30.04.2020

Date of Test: 09.05.2020

Agreement No:- 75 SAD/2019-20
Name of Agency:- S.B. Engicon Pvt. Ltd.

Ref: (PIU) Vide L.No.213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 18 days			Test on 28 days		
	Pier-1	Pile-1		Pier-2	Pile-2	
Dt. Of Concreting	05.04.20	05.04.20	05.04.20	05.04.20	05.04.20	05.04.20
Dt. Of Test	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20
ID Mark	P ₁ P _{1/1}	P ₁ P _{1/2}	P ₁ P _{1/3}	P ₂ P _{1/1}	P ₂ P _{1/2}	P ₂ P _{1/3}
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	820.00	780.00	810.00	790.00	800.00	810.00
Crushing Strength Kg/CM ²	371.88	353.74	367.34	358.27	362.81	367.34
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/20

Copy To :- E.E R.W.D Works Division Pupri:.....

LA
09/05/20

A.E
09/05/20

E.E
कार्यपालक अभियन्ता
राष्ट्रीय नदी विभाग
24

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Pier-1 Pile-2 & Pier-2 Pile-2
 Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay
 (Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
 under NABARD.
 Name of Division :- R.W.D Works Division Pupri
 Agreement No :- 75 SBD/2019-20
 Name of Agency :- S.B. Engicon Pvt. Ltd.
 Date of Receipt : 30.04.2020
 Date of Test : 09.05.2020

Ref: (PIU) Vide L.No.213 /Enclosure/ 20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Pier-1 Pile-2			Pier-2 Pile-2		
Dt. Of Concreting	06.04.20	06.04.20	06.04.20	06.04.20	06.04.20	06.04.20
Dt. Of Test	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20
ID Mark.	P ₁ P ₂ /1	P ₁ P ₂ /2	P ₁ P ₂ /3	P ₂ P ₂ /1	P ₂ P ₂ /2	P ₂ P ₂ /3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	780.00	800.00	800.00	790.00	790.00	810.00
Crushing Strength Kg/CM ²	353.74	362.81	362.81	358.27	358.27	367.34
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division .Pupri:.....

24/05/20
09/05/20
LA

09/05/20
A.E

09/05/20
E.E
कार्यपालक अभियन्ता
राष्ट्रीय कार्य विभाग
क्षेत्रीय प्रयोगशाला मुजफ्फरपुर

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Pier-1 Pile-3 & Pier-2 Pile-3
 Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay
 (Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
 under NABARD.
 Name of Division :- R.W.D Works Division P4pri
 Agreement No :- 75 SBD/2019-20
 Name of Agency :- S.B. Engicon Pvt. Ltd.
 Date of Receipt : 30.04.2020
 Date of Test : 09.05.2020

Ref: (PIU) Vide L.No.213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Pier-1	Pile-3		Pier-2	Pile-3	
Dt. Of Concreting	07.04.20	07.04.20	07.04.20	07.04.20	07.04.20	07.04.20
Dt. Of Test	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20
ID Mark	P1P3/1	P1P3/2	P1P3/3	P2P3/1	P2P3/2	P2P3/3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	800.00	810.00	780.00	810.00	790.00	820.00
Crushing Strength Kg/CM ²	362.81	367.34	353.74	367.34	358.27	371.88
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division P4pri:.....

214/112
09/05/20
LA

09/05/20
A.E

09/05/20
E.E
कार्यपालक अभियन्ता
राष्ट्रीय कार्य विभाग
क्षेत्रीय प्रयोगशाला मुजफ्फरपुर

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Pier-1 Pile-4 & Pier-2 Pile-4
 Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay (Balak) in Madhuban-Basaha Panchayat under Bajpatti Block under NABARD.

Name of Division :- R.W.D Works Division Pupri

Date of Receipt: 30.04.2020

Agreement No :- 75 SBD/2019-20

Date of Test: 09.05.2020

Name of Agency:- S.B. Engicon Pvt. Ltd.

Ref: (PIU) Vide LNo. 213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Pier-1 Pile-4			Pier-2 Pile-4		
Dt. Of Concreting	08.04.20	08.04.20	08.04.20	08.04.20	08.04.20	08.04.20
Dt. Of Test	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20
ID Mark	P1 P4/1	P1 P4/2	P1 P4/3	P2 P4/1	P2 P4/2	P2 P4/3
Area CM ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	810.00	790.00	820.00	820.00	800.00	790.00
Crushing Strength Kg/CM ²	367.34	358.27	371.88	371.88	362.81	358.27
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division .Pupri:.....

21/5/20
09/05/20
LA

09/05/20
A.E

21/5/20
E.E
आधीन कार्य विभाग
क्षेत्रीय प्रयोगशाला मुजफ्फरपुर

REGIONAL LABORATORY
R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Pier-1 Pile-5 & Pier-2 Pile-5
Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay
(Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
under NABARD.
Name of Division :- R.W.D Works Division Pupri
Agreement No :- 75 SBD/2019-20
Name of Agency :- S.B. Engicon Pvt. Ltd.
Date of Receipt : 30.04.2020
Date of Test : 09.05.2020

Ref: (PIU) Vide LNo. 213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Pier-1 Pile-5			Pier-2 Pile-5		
Dt. Of Concreting	09.04.20	09.04.20	09.04.20	09.04.20	09.04.20	09.04.20
Dt. Of Test	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20
ID Mark	P1P5/1	P1P5/2	P1P5/3	P2P5/1	P2P5/2	P2P5/3
Area C.M ²	225	225	225	225	225	225
Maximum Load (Tons) K.N.	800.00	800.00	790.00	810.00	790.00	780.00
Crushing Strength Kg/CM ²	362.81	362.81	358.27	367.34	358.27	353.74
Remarks	M35			M35		

Remarks: M35.

Memo No 548 Date 11/5/2020

Copy To :- E.E R.W.D Works Division .Pupri:.....

21/5/20
09/05/20
L.A

09/05/20
A.E

21/5/20
E.E
कार्यपालक अभियन्ता
राष्ट्रीय कार्य विभाग
क्षेत्रीय प्रयोगशाला मुजफ्फरपुर

REGIONAL LABORATORY

R.W.D , MUZAFFARPUR

TEST RESULT OF CONCRETE CUBE

Name of Work :- Cube Test for RCC M35 Piling of Pier-1 Pile-6 & Pier-2 Pile-6
 Name of Road :- Construction of H.L. Bridge near Utkramit Madhya Vidyalay
 (Balak) in Madhuban-Basaha Panchayat under Bajpatti Block
 under NABARD.

Name of Division :- R.W.D Works Division Pupri

Agreement No :- 75 SAD/2019-20

Name of Agency :- S.B. Engicon Pvt. Ltd.

Date of Receipt : 30.04.2020

Date of Test : 09.05.2020

Ref: (PIU) Vide L.No.213/Enclosure/20.04.2020 of AE, RWD, WSD - Bajpatti.

SL. No	Test on 28 days			Test on 28 days		
	Pier-1 Pile-6			Pier-2 Pile-6		
Dr. Of Concreting	10.04.20	10.04.20	10.04.20	10.04.20	10.04.20	10.04.20
Dr. Of Test	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20	09.05.20
ID Mark	P1 P6/1	P1 P6/2	P1 P6/3	P2 P6/1	P2 P6/2	P2 P6/3
Area CM ²	225	225	225	225	225	225
Maximum Load (Ton) K.N.	790.00	810.00	780.00	800.00	820.00	800.00
Crushing Strength Kg/CM ²	358.27	367.34	353.74	362.81	371.88	362.81
Remarks	M35			M35		

Remarks: M35.

Memo No 598 Date 11/5/20

Copy To :- E.E R.W.D Works Division Pupri:

22/5/20
 19/05/20
 L.A.

09/05/20
 A.E.

22/5/20
 09/05/20
 E.E.
 Regional Laboratory
 Muzaffarpur
 Bihar